



Subject: Anti -Tumor Necrosis Factor (TNF) Therapy(adalimumab, etanercept, certolizumab, golimumab, infliximab) *

Effective Date:

Department: Utilization Management

Policy: Injectable ant-TNF therapy is reimbursable under plans administered by QualCare, Inc. for client groups whose pharmacy benefit excludes specified injectable biologic therapies when an eligible member benefit is in place and medical necessity exists.

Objective: To assure consistent reimbursement for injectable Infliximab as a medically necessary service and to delineate criteria that provides evidence of that Medical necessity.

Procedure: Requests for coverage of injectable anti-TNF therapy must be applied against criteria below.

Definition: Anti-TNF agents are injectable, (subcutaneously or intravenously infused), chimeric monoclonal antibodies or receptor fusion protein (etanercept) that bind to tumor necrosis factor alpha (TNF-a). It is believed to be critical to the human body's reaction to inflammation. TNF-a is a cytokine that is a key biologic response mediator found to be increased in chronic and inflammatory disorders such as Crohn's disease, rheumatoid arthritis (RA), and other autoimmune diseases.

Brand Names: available anti-TNF agents are

- Adalimumab (Humira®)
- Certolizumab (Cimzia®)
- Etanercept (Enbrel®)
- Golimumab (Simponi®)- subcutaneous version
- Golimumab (Simponi Aria®)- intravenous version
- Infliximab (Remicade®)

Criteria: Condition-specific criteria for anti-TNF therapy are specified below:

A. Rheumatologic Disorders

Diagnosis	Coverable anti-TNF Drugs	Criteria for Use
Ankylosing Spondylitis(AS)[ICD-10 M45.0-M45.9] Reactive Arthritis [ICD-10 M02.81-M02.9]	Adalimumab, certolizumab, etanercept, golimumab, infliximab	failure or inadequate response, contraindication per FDA label, or documented intolerance to at least ONE non-steroidal anti-inflammatory drug (NSAIDs) for at least 4 weeks. Additionally, for reactive arthritis, inadequate response, contraindication or intolerance to sulfasalazine for at least four months.
Polyarticular Juvenile Idiopathic Arthritis (PJIA) [ICD-10 M08.0, M08.9, M08.29,]	Adalimumab and etanercept in a child ≥ 2 years of age. Infliximab in a child ≥ 6 years of age.	Confirmed diagnosis of polyarticular juvenile idiopathic arthritis(PJIA) and inadequate response to 3 months of methotrexate or leflunomide therapy.
Psoriatic Arthritis (PsA) [ICD-10 L40.50-L40.50]	Adalimumab, certolizumab, etanercept, golimumab, infliximab	failure or inadequate response, contraindication per FDA label, or documented intolerance to one NSAID AND methotrexate

Rheumatoid Arthritis(RA) [ICD-10 M05-M05.331, M06-M06.9]	Adalimumab,certolizumab,etanercept, golimumab(SC and IV forms), infliximab.	RA in an adult, with failure or inadequate response, contraindication per FDA label, or documented intolerance to at least ONE disease-modifying anti-rheumatic drug (DMARD) (e.g., methotrexate, leflunomide, sulfasalazine). NOTE: Golumab and infliximab require use in combination with methotrexate (unless contraindicated per FDA label or documented intolerance)
--	--	--

B. Gastrointestinal Disorders

Crohn's Disease (CD) –Adult [ICD-10 K50- K50.919]	Adalimumab, certolizumab, infliximab	active CD with failure or inadequate response, contraindication per FDA label, or documented intolerance to at least ONE conventional therapy (i.e., aminosalicylate, corticosteroids, or immunomodulators such as azathioprine, 6-mercaptopurine, or methotrexate); OR infliximab is approvable for fistulizing Crohn's disease with fistula present for at least three (3) months in duration
Crohn's Disease (CD) – Pediatric [ICD-10 K50-K50.919]	Adalimumab, infliximab	active CD in a child \geq 6 years of age with failure or inadequate response, contraindication per FDA label, or documented intolerance, to at least ONE conventional therapy (i.e., aminosalicylate, corticosteroids, or immunomodulators) OR

		for infliximab, a history of beneficial clinical response to infliximab.
Ulcerative Colitis (UC)- Adult [ICD-10 K51-K51.919]	Adalimumab, golimumab(SC), infliximab	Active UC with failure or inadequate response, contraindication per FDA label or documented intolerance to at least ONE conventional therapy: (i.e., aminosalicylate, corticosteroids or immunomodulators)
Ulcerative Colitis- Pediatric [ICD-10 K51-K51.919]	infliximab	Active UC in a child \geq 6 years of age with failure or inadequate response, contraindication per FDA label, or documented intolerance to at least ONE conventional therapy (i.e. aminosalicylate, corticosteroids, or immunomodulators)

C. Dermatologic Disorders

Chronic Plaque Psoriasis [ICD-10 L40-L40.9]	Adalimumab, etanercept, infliximab	<p>chronic plaque psoriasis (> 1 year duration) in an adult with > 10% of body surface area affected AND failure or inadequate response, contraindication per FDA label, or documented intolerance to ANY of the following:</p> <ul style="list-style-type: none"> • Systemic therapy (e.g., methotrexate, cyclosporine, Soriatane) • Phototherapy [narrow or broad band ultraviolet B (UVB), or psoralen plus ultraviolet A (PUVA)]
--	------------------------------------	---

		<ul style="list-style-type: none"> • Topical therapy (e.g., coal tar, keratolytics, corticosteroids, anthralin, Dovonex, Tazorac)
Hidradenitis Suppurativa [ICD-10 L73.2]	adalimumab	Diagnosis of moderate to severe hidradenitis suppurativa (Hurley Stage II or III disease) and with at least 3 abscesses or inflammatory nodules AND failure of conventional medical management (e.g. good hygiene, antibiotic therapy, and surgical incision & drainage)

D. Ophthalmologic Conditions

Diagnosis	Coverable Anti-TNF Drugs	Criteria for Use
Bechet's Uveitis [ICD-10 H20, H20.9]	Adalimumab, infliximab	Active Bechet's uveitis with failure or inadequate response, contraindication per FDA label, or documented intolerance to conventional therapy (such as corticosteroids or immunosuppressive drugs [for example, azathioprine, cyclosporine, or methotrexate])

Authorization parameters – when the criteria for use in this policy are met for the specific drug and diagnosis an authorization can be approved for one year period, with renewal of the authorization upon documentation of continued clinical response.

E. FDA Recommended Dosing (unless noted as off-label)

DRUG	DIAGNOSIS	DOSING
Adalimumab(Humira®) (subcutaneous injection)	Adults with Ankylosing Spondylitis/Reactive Arthritis(off-label), Psoriatic arthritis, rheumatoid arthritis	40mg every other week
	Crohn’s Disease -Adults	160mg initially, then 40 mg 2 weeks later, followed 2 weeks later by 40 mg every other week
	Crohn’s Disease-Pediatric	For body weight 17 kg (37 lbs) to < 40 kg (88 lbs): 80 mg on Day 1 followed by 40 mg two weeks later followed in 2 weeks by 20 mg every other week. For body weight ≥ 40 kg (88 lbs) 160 mg on Day 1 followed by 80 mg two weeks later followed in 2 weeks by 40 mg every other week
	Juvenile Idiopathic Arthritis	For body weight 10 kg (22 lbs) to <15 kg (33 lbs): 10 mg every other week For body weight 15 kg (33 lbs) to <30 kg (66 lbs): 20 mg every other week For body weight ≥30 kg (66 lbs): 40 mg every other week
	Chronic Plaque Psoriasis	80 mg initial dose, then 40 mg every other week
	Ulcerative Colitis	160 mg initial dose, with 80 mg 2 weeks later, followed in 2 weeks by 40 mg every other week.
Certolizumab (Cimzia®) (subcutaneous injection)	Ankylosing Spondylitis	400 mg at 0,2 and 4 weeks, then 200 mg every two weeks or 400 mg every four weeks.

Certolizumab (Cimzia®)	Crohn's Disease	400 mg at 0,2 and 4 weeks, then 400 mg every four weeks
	Psoriatic Arthritis Rheumatoid Arthritis	400 mg at 0,2 and 4 weeks, then 200 mg every other weeks or 400 mg every four weeks
Etanercept (Enbrel®) (subcutaneous)	Adults with Rheumatoid Arthritis, Psoriatic Arthritis and Ankylosing Spondylitis	50 mg once weekly or 25 mg twice weekly.
	Juvenile Idiopathic Arthritis	Weight based- 0.8mg/kg per week up to 50 mg per week maximum.
	Plaque Psoriasis	50 mg twice weekly for the first three months, followed by 50 mg once weekly.
Golimumab (Simponi®) (subcutaneous)	Ankylosing Spondylitis, Psoriatic Arthritis, Rheumatoid Arthritis	50 mg once a month.
	Ulcerative Colitis	200mg initial dose, then 100 mg at week 2, followed by 100 mg every four weeks.
Golimumab (Simponi Aria®) (intravenous)	Rheumatoid Arthritis	Weight based- 2mg/kg initial and at week 4, then every eight weeks.
Infliximab (Remicade®) (Intravenous)	Ankylosing Spondylitis, Reactive arthritis (off -label),Plaque Psoriasis, Psoriatic Arthritis, Psoriasis	Weight based- 5 mg/kg at 0,2 and 6 weeks followed by 5 mg/kg every eight weeks
	Juvenile idiopathic arthritis(JIA) (off-label)	For JIA- weight based- 3mg/kg at 0,2 and6 weeks , followed by 3 to 6 mg/kg every eight weeks
	Crohn's Disease or Fistulizing Crohn's Disease	Weight based- 5 mg/kg at 0,2 and 6 weeks followed by 5 mg/kg every eight weeks up to a maximum of 10mg/kg if response is lost to lower dosing.

Infliximab(Remicade®) (intravenous)	Pediatric Crohn's Disease	Weight based- 5 mg/kg at 0,2 and 6 weeks followed by 5 mg/kg every eight weeks
	Rheumatoid Arthritis	Weight based- 3mg/kg at 0,2 and 6 weeks followed by 3mg/kg every eight weeks, up to 10 mg/kg if there is incomplete response to lower dosing.

References

Coates LC, Kavanaugh A, Mease PJ, Soriano ER et al. Group for Research and Assessment of Psoriasis and Psoriatic Arthritis 2015 Treatment Recommendations for Psoriatic Arthritis. *Arthritis Rheumatol.* 2016;68(5):1060

Yu DT, UpToDate, Version 14.0 Reactive Arthritis, updated May 2015 at uptodate.com

Callhoff J, Sieper J, WeißA, Zink A, Listing J. Efficacy of TNFαblockers in patients with ankylosing spondylitis and non-radiographic axial spondyloarthritis: a meta-analysis. *Ann Rheum Dis.* 2015;74(6):1241.

Hazlewood et al, 2015. Comparative effectiveness of immunosuppressants and biologics for inducing and maintaining remission in Crohn's disease: a network meta-analysis. *Gastroenterology.* 2015;148:344-54.

Deodhar et al, 2015. Golimumab administered subcutaneously every 4 weeks in ankylosing spondylitis: 5-year results of the GO-RAISE study. *Ann Rheum Dis.* 2015;74:757-61.

Smolen, et al. 2015. Golimumab in patients with active rheumatoid arthritis after treatment with tumor necrosis factor inhibitors: findings with up to five years of treatment in the multicenter, randomized, double-blind, placebo-controlled, phase 3 GO-AFTER study. *Arthritis Res Ther.* 2015 Jan 22 [epub]. doi: 10.1186/s13075-015-0516-6.

Janssen Biotech, Inc. Simponi® (golimumab) package insert. Horsham, PA: Janssen Biotech, Inc. February, 2016..

Janssen Biotech, Inc. Simponi Aria® (golimumab) package insert. Horsham, PA: Janssen Biotech, Inc. February, 2016.

Zhou et al, 2014. The efficacy and safety of certolizumab pegol (CZP) in the treatment of active rheumatoid arthritis (RA): a meta-analysis from nine randomized controlled trials. *Int J Clin Exp Med.* 2014;7:3870-80.adalimumab

Sandborn et al, 2014. Long-term safety and efficacy of certolizumab pegol in the treatment of Crohn's disease: 7-year results from the PRECISE 3 study. *Aliment Pharmacol Ther.* 2014;40:903-16

Walters TD, Kim MO, Denson LA, et al. Increased effectiveness of early therapy with anti-tumor necrosis factor- α vs an immunomodulator in children with Crohn's disease. *Gastroenterology* 2014; 146:383-91(Feb)

Ruemmele FM, Veres G, Kolho KL, et al. Consensus guidelines of ECCO/ESPGHAN on the medical management of pediatric Crohn's disease. *J Crohns Colitis* 2014; 8(10):1179-207(Oct)

Burmester, et.al. Adalimumab: long-term safety in 23,458 patients from global clinical trials in rheumatoid arthritis, juvenile idiopathic arthritis, ankylosing spondylitis, psoriatic arthritis, psoriasis and Crohn's disease. *Ann Rheum Dis.* 2013;72(4):517-24(Apr)

Terdiman JP, Gruss CB, Heidelbaugh JJ. American Gastroenterological Association Institute Guideline on the Use of Thiopurines, Methotrexate, and Anti-TNF- α Biologic Drugs for the Induction and Maintenance of Remission in Inflammatory Crohn's Disease. *Gastroenterology.* 2013;145:1459-1463(Dec)

Janssen Biotech, Inc. Infliximab (Remicade) injection prescribing information. Horsham, PA: Janssen Biotech, Inc. January, 2016..

AbbVie, Inc. Adalimumab (Humira) prescribing information. North Chicago, IL: AbbVie, Inc. May 2013.

Immunex Corporation. Enbrel® (etanercept) prescribing information. Thousand Oaks, CA: Immunex Corporation. March, 2015.

Gossec L, Smolen JS, Gaujoux-Viala C, Ash Z et al. European League Against Rheumatism recommendations for the management of psoriatic arthritis with pharmacological therapies. *Ann Rheum Dis.* 2012;71(1):4-12 (Jan)

Beukelman T, Patkar NM, Saag KG, et al. 2011 American College of Rheumatology recommendations for the treatment of juvenile idiopathic arthritis: initiation and safety monitoring of therapeutic agents for the treatment of arthritis and systemic features. *Arthritis Care Res.* 2011;63(4):465-482 (Apr).

Ford AC, Sandborn WJ, Khan KJ, Hanauer SB, Talley NJ, Moayyedi P. Efficacy of biological therapies in inflammatory bowel disease: systematic review and meta-analysis. *Am J Gastroenterol.* 2011;106(4):644-59(Apr)

Hyams JS, Lerer T, Griffiths A, Pfefferkorn M, et al. Outcome following infliximab therapy in children with ulcerative colitis. *Am J Gastroenterol.* 2010;105(6):1430-6(Jun)

Foeldvari I, Wierk A. Effectiveness of leflunomide in patients with juvenile idiopathic arthritis in clinical practice. *J Rheumatol.* 2010;37(8):1763-7(Aug)

Suhler EB, Smith JR, Giles TR, et al. Infliximab therapy for refractory uveitis: 2-year results of a prospective trial. *Arch Ophthalmol.* 2009;127(6):819-822(Jun)

Kavanaugh A, McInnes I, Mease P, et al. Golimumab, a new human tumor necrosis factor alpha antibody, administered every four weeks as a subcutaneous injection in psoriatic arthritis: Twenty-four-week efficacy and safety results of a randomized, placebo-controlled study. *Arthritis Rheum.* Apr 2009;60(4):976-986(Apr)

Gottlieb A, Korman NJ, Gordon KB, et al. Guidelines of care for the management of psoriasis and psoriatic arthritis: Section 2. Psoriatic arthritis: overview and guidelines of care for treatment with an emphasis on the biologics. *J Am Acad Dermatol.*2008;58(5):851-864(May)

Inman RD, Davis JC, Jr., Heijde D, et al. Efficacy and safety of golimumab in patients with ankylosing spondylitis: results of a randomized, double-blind, placebo-controlled, phase III trial. *Arthritis Rheum.* 2008;58(11):3402-3412(Nov)

Levine JE, Paczesny S, Mineishi S, et al, "Etanercept plus methylprednisolone as initial therapy for acute graft-versus-host disease," *Blood*, 2008, 111(4):2470-5(5)

Ruperto N, Lovell DJ, Cuttica R, et al, "A Randomized, Placebo-Controlled Trial of Infliximab Plus Methotrexate for the Treatment of Polyarticular-Course Juvenile Rheumatoid Arthritis," *Arthritis Rheum*, 2007, 56(9):3096-106.(Sep)

Smith JA, Thompson DJ, Whitcup SM, et al. A randomized, placebo-controlled, double-masked clinical trial of etanercept for the treatment of uveitis associated with juvenile idiopathic arthritis. *Arthritis Rheum.* 2005;53(1):18-23(Feb)

Foster CS, Tufail F, Waheed NK, Chu D, Efficacy of etanercept in preventing relapse of uveitis controlled by methotrexate. *Arch Ophthalmol.* 2003;121(4):437-440(Apr)

Davis JC, Jr., Van Der Heijde D, Braun J, et al. Recombinant human tumor necrosis factor receptor (etanercept) for treating ankylosing spondylitis: a randomized, controlled trial. *Arthritis Rheum.* 2003;48(11):3230-3236(Nov)

Rosenfeld G, Qian H, Bressler B. The risks of post-operative complications following pre-operative infliximab therapy for Crohn's disease in patients undergoing abdominal surgery: A systematic review and meta-analysis. *J Crohns Colitis.* 2013;7(11):868-77(Dec)

Ungar WJ, Costa V, Burnett HF, Feldman BM, Laxer RM. The use of biologic response modifiers in polyarticular-course juvenile idiopathic arthritis: A systematic review. *Semin Arthritis and Rheum.*2013;42(6):597-618(Jun)

Kahn P. Juvenile Idiopathic Arthritis- An Update for the Clinician. Bulletin of the NYU Hospital for Joint diseases. 2012;70(3):152-66

Ahronowitz I, Harp J, Shinaki K. Etiology and management of pyoderma gangrenosum: a comprehensive review. Am J Clin Dermatol. 2012;13(3):191-211(Jun)

Wollina U, Haroske G. Pyoderma gangraenosum. Curr Opin Rheumatol 2011;23(1):50-6(Jan)

Alhusayen R, Shear NH. Pharmacologic interventions for hidradenitis suppurativa: what does the evidence say? Am J Clin Dermatol. 2012;13(5):283-91(Oct)

Blok JL, van Hattem S, Jonkman MF, Horvath B. Systemic therapy with immunosuppressive agents and retinoids in hidradenitis suppurativa: a systematic review. Br J Dermatol 2013;168(2):243-52(Feb)

Arida A, Fragiadaki K, Giavri E, Sfrikakis PP. Anti-TNF agents for Behçet's disease: analysis of published data on 369 patients. Semin Arthritis Rheum 2011;41(1):61-70(Aug)

Okada AA, Goto H, Ohno S, Mochizuki M, et al. Multicenter study of infliximab for refractory uveoretinitis in Behçet disease. Arch Ophthalmol 2012;130(5):592-8(May)

Chen ES, Moller DR. Sarcoidosis--scientific progress and clinical challenges. Nat Rev Rheumatol. 2011; 7(8):457-67(Jul)

Diaz-Lagares C, Perez-Alvarez R, Garcia-Hernandez FJ, Ayala-Gutierrez MM, et al. Rates of, and risk factors for, severe infections in patients with systemic autoimmune diseases receiving biological agents off-label. Arthritis Res Ther. 2011;13(4):R112(Jul)

Saougou I, Markatseli TE, et al. Sustained clinical response in psoriatic arthritis patients treated with anti-tnf agents: A 5-year open label observational cohort study. Semin Arthritis Rheum 2010; 40(5):398-406 (Apr)

Blam ME, Stein RB, Lichtenstein GR. Integrating anti-tumor necrosis factor therapy in inflammatory bowel disease: current and future perspectives. Am J Gastroenterol. 2001;96:1977-1997(Jul)

Braun J, Brandt J, Listing J, et al. Treatment of active ankylosing spondylitis with infliximab: a randomized controlled multicentre trial. Lancet. 2002;359:1187-1193(Apr)

Cauza E, Spak M, Cauza K, et al. Treatment of psoriatic arthritis and psoriasis vulgaris with the tumor necrosis factor inhibitor infliximab. Rheumatol Int. 2002;22:227-232.

Chaudhari U, Romano P, Mulcahy LD, et al. Efficacy and safety of infliximab monotherapy for plaque-type psoriasis: a randomised trial. Lancet. 2001; 357:1842-1847(Jun)

Chey WY. Infliximab for patients with refractory ulcerative colitis. Inflamm Bowel Dis. 2001;7(Suppl 1):S30-S33(May)

Chey WY, Hussain A, Ryan C, et al. Infliximab for refractory ulcerative colitis. *Am J Gastroenterol*. 2001;96:2373-2381(Aug)

Emery P. Infliximab: a new treatment for rheumatoid arthritis. *Hosp Med*. 2001;62(3):150-152.

Furst DE, Keystone E, Maini RN, Smolen JS. Recapitulation of the round-table discussion – assessing the role of anti-tumor necrosis factor therapy in the treatment of rheumatoid arthritis. *Rheumatology (Oxford)*. 1999;38(Suppl 2):50-53.

Garnett WR, Yunker N. Treatment of Crohn's disease with infliximab. *Am J Health Syst Pharm*. 2001;58:307-316.

Gottlieb AB, Chaudhari U, Mulcahy LD, et al. Infliximab monotherapy provides rapid and sustained benefit for plaque-type psoriasis. *J Am Acad Dermatol*. 2003;48:829-835.

Hanauer SB. Review article: safety of infliximab in clinical trials. *Aliment Pharmacol Ther*. 1999;13(Suppl 4):16-22, 38.

Harriman G, Harper LK, Schaible LF. Summary of clinical trials in rheumatoid arthritis using infliximab, an anti-TNF alpha treatment. *Ann Rheum Dis*. 1999;58(Suppl 1):I61-I64.

Infliximab (Remicade) for Crohn's disease. *Med Lett Drugs Ther*. 1999;41(1047):19-20.

Kaiser MJ, Sany J. Efficacy of infliximab (Remicade) in the treatment of spondyloarthropathies. Two case reports. *Joint Bone Spine*. 2001;68:525-527.

Kremer JM. Rational use of new and existing disease-modifying agents in rheumatoid arthritis. *Ann Intern Med*. 2001;134:695-706.

Lebwohl M. Psoriasis. *Lancet*. 2003;361:1197-1204.

Lofberg R. Treatment of fistulas in Crohn's disease with infliximab. *Gut*. 1999;45:642-643.

Maini RN, Taylor PC, Paleolog E. Anti-tumor necrosis factor specific antibody (infliximab) treatment provides insights into the pathophysiology of rheumatoid arthritis. *Ann Rheum Dis*. 1999;58(Suppl 1):I56-I60.

Marteau P. Inflammatory bowel disease. *Endoscopy*. 2000;32:131-137.

Mouser JF, Hyams JS. Infliximab: a novel chimeric monoclonal antibody for the treatment of Crohn's disease. *Clin Ther*. 1999;21:932-942.

Ogilvie AL, Antoni C, Dechant C, et al. Treatment of psoriatic arthritis with antitumour necrosis factor-alpha antibody clears skin lesions of psoriasis resistant to treatment with methotrexate. *Br J Dermatol*. 2001;144:587-589.

Pincus T, O'Dell JR, Kremer JM. Combination therapy with multiple disease-modifying antirheumatic drugs in rheumatoid arthritis: a preventive strategy. Ann Intern Med. 1999;131:768-774.

Present DH. Infliximab therapy for ulcerative colitis: many unanswered questions. Am J Gastroenterol. 2001;96:2294-2296.

Remicade® (infliximab injectable) package insert. Malvern, Penn: Centocor Inc.; May 2005. Available at: http://www.centocor.com/biomedicines/pdf/REMICADE_PI.pdf.

This policy incorporates retired policy “Injectable Infliximab(“Remicade”).

Drafted By/Date: M. McNeil,M.D. 08/01/16

Approved By/Date: QMC 8/23/16

*Consistent with Summary Plan Description (SPD). When there is discordance between this policy and the SPD, the provisions of the SPD prevail.